
Water Resourse  

total water supply of about 332.5 million cubic miles of water, over 96 percent is 

saline. And, of the total freshwater, over 68 percent is locked up in ice and glaciers. 

Another 30 percent of freshwater is in the ground. Fresh surface-water sources, 

such as rivers and lakes, only constitute about 22,300 cubic miles (93,100 cubic 

kilometers), which is about 1/150th of one percent of total water. Yet, rivers and 

lakes are the sources of most of the water people use everyday

 

 

Water Pollution  
  

Organic water pollutants include: 

 Detergents 

 Disinfection by-products found in chemically disinfected drinking water, such 

as chloroform 

https://en.wikipedia.org/wiki/Detergents
https://en.wikipedia.org/wiki/Disinfection_by-product
https://en.wikipedia.org/wiki/Disinfection
https://en.wikipedia.org/wiki/Drinking_water
https://en.wikipedia.org/wiki/Chloroform


 Food processing waste, which can include oxygen-demanding substances, fats 

and grease 

 Petroleum hydrocarbons, including fuels (gasoline, diesel fuel, jet fuels, 

and fuel oil) and lubricants (motor oil), and fuel combustionbyproducts, 

from storm water runoff
[26]

 

 Various chemical compounds found in personal hygiene and cosmetic products 

 Drug pollution involving pharmaceutical drugs   

inorganic water pollutants include: 

 Acidity caused by industrial discharges (especially sulfur dioxide from power 

plants) 

 Ammonia from food processing waste 

 Chemical waste as industrial by-products 

 Fertilizers containing nutrients--nitrates and phosphates—which are found in 

storm water runoff from agriculture, as well as commercial and residential 

use (see nutrient pollution) 

 Heavy metals from motor vehicles (via urban storm water runoff) and acid 

mine drainage 

. 

In addition to the organic and inorganic contaminants also pathogens   

Wastewater is a complex matrix containing significant concentrations of solids 

(total solids 350–1200mg/l), dissolved and particulate matter (chemical oxygen 

demand 250–1000mg/l), microorganisms (up to 109 number/ml), nutrients, heavy 

metals and micro-pollutants 

Waste Water treatment stages 

1-preliminary treatment 

2-primary treatment 

3-secondary treatment 

4-advanced treatment 

5-distinfaction  

6-storage of treated water    

https://en.wikipedia.org/wiki/Food_processing
https://en.wikipedia.org/wiki/Petroleum
https://en.wikipedia.org/wiki/Gasoline
https://en.wikipedia.org/wiki/Diesel_fuel
https://en.wikipedia.org/wiki/Fuel_oil
https://en.wikipedia.org/wiki/Combustion
https://en.wikipedia.org/wiki/Stormwater
https://en.wikipedia.org/wiki/Surface_runoff
https://en.wikipedia.org/wiki/Surface_runoff
https://en.wikipedia.org/wiki/Hygiene
https://en.wikipedia.org/wiki/Cosmetics
https://en.wikipedia.org/wiki/Drug_pollution
https://en.wikipedia.org/wiki/Pharmaceutical_drug
https://en.wikipedia.org/wiki/Acidity
https://en.wikipedia.org/wiki/Sulfur_dioxide
https://en.wikipedia.org/wiki/Power_plants
https://en.wikipedia.org/wiki/Power_plants
https://en.wikipedia.org/wiki/Ammonia
https://en.wikipedia.org/wiki/Chemical_waste
https://en.wikipedia.org/wiki/Fertilizer
https://en.wikipedia.org/wiki/Nitrates
https://en.wikipedia.org/wiki/Phosphate
https://en.wikipedia.org/wiki/Nutrient_pollution
https://en.wikipedia.org/wiki/Heavy_metals
https://en.wikipedia.org/wiki/Motor_vehicle
https://en.wikipedia.org/wiki/Urban_runoff
https://en.wikipedia.org/wiki/Acid_mine_drainage
https://en.wikipedia.org/wiki/Acid_mine_drainage


 

 

 

 



 

 

 



Stage one preliminary treatment 

 

The purpose of preliminary treatment is to ensure a satisfactory quality of final 

effluent and final sludge product and to protect the treatment process from 

malfunction associated with accumulation of screenings, debris, inorganic grit, 

excessive scum formation or loss of efficiency associated with grease or oil films 

or fat accumulation 



1. Screening 

The first unit operation generally encountered in wastewater treatment plants is 

screening. A screen is a device with openings, generally of uniform size, that is 

used to retain solids found in the influent wastewater to the treatment plant. The 

principal role of screening is to remove coarse materials (pieces of wood, plastics, 

rags, papers, leaves, roots etc.) from the flow stream that could: 

 subsequent process equipment e.g. pumps, valves, pipe lines, impellers. 

Reduce overall treatment process reliability & effectiveness, or 

Contaminate waste way 

 

https://aboutcivil.org/screen-types


 

 



 

 

 

2. Wastewater treatment through Coarse Solids Reduction: 

 speed grinders are used in conjunction with –screen channel. High   



2. Wastewater treatment through Coarse Solids Reduction: 

 screen channel. High – speed grinders are used in conjunction with mechanically 

cleaned screens to  shred screenings that are cut up into a smaller, more uniform 

size for return to the flow stream for subsequent removal by downstream treatment 

operations and processes, communitors, macerators and grinders can theoretically 

eliminate the messy and task of screening handling and disposal. 

Comminutors – small WWT (0.2 m
3
/s or 5 MGD) 6 - 20 mm (0.25 N 0.77in) 

a. Comminutors: 

  

Comminutors are used commonly in small wastewater treatment plants having 

discharge less than (0.2m
3
/s or 5MGD). They are installed in a wastewater flow 

channel to screen and shred material to sizes from 6 to 20 mm (0.25 to 0.77 in) 

without removing the shredded solids from the flow stream. It cuts them to a 

relatively uniform size and prevents the solids from freezing/clogging in the flow. 

Comminutors are always placed before the grit chamber  



 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

b. Macerators: 

Macerators are slow speed grinders that typically consist of two sets of counter 

rotating assemblies with blades. The assemblies are mounted vertically in the flow 

channel. The blades or teeth on the rotation assembles have a close tolerance that 

effectively chop material as it passes through the unit 



.  

c. Grinders: 

High speed grinders, receive screened materials from base screen. The materials 

are pulverized by a high speed rotation assembly that wets the materials passing 

through the unit. 



 

 

 

3. Grit Removal system from Wastewater: 



 

 

 



 

 

It is a Unit operation (physical). Removal of grit form waste water may be 

accomplished in grit chambers or by centrifugal separation of solids. Grit chambers 

are designed to remove grit, consisting of sand, gravel, , or other heavy solid 

materials that have specific gravities or setting velocities substantially greater than 

those of organic particles in wastewater. Grit chambers are most commonly located 

after the bar screens and before the primary sedimentation. 



These are just like sedimentation tanks, design mainly to remove heavier particles 

or coarse inert and relatively dry suspended solids from the wastewater. There are 

two main types of grit chambers like rectangular horizontal flow types and aerated 

grit chambers. In the aerated grit chamber the organic solids are kept in suspension 

by rising aerted system provided at the bottom of the tank. 

Purpose of Grit Chamber 

Grit chambers are provided to: 

Protect moving mechanical equipment from abrasion and accompanying abnormal 

wear. 

Reduce formation of heavy deposits in pipelines, channels and conduits. 

Reduce the frequency of digester. 

 



Flow Equalization tank 

Flow equalization is method used to overcome the operational problems and flow 

rate variations to improve the performance of downstream processes and to reduce 

the size & cost of downstream treatment facilities. To prevent flow rate, 

temperature, and contaminant achieves its objective by providing storage to hold 

water when it is arriving too rapidly, and to supply additional water when it is 

arriving less rapidly than desired. A smaller the screen opening, greater will be the 

amount of material screened. 

 

In order to improve the performance of a reactor, particularly the biological 

processes, it is required to equalize the strength of wastewater and to provide 

uniform flow, an equalization tank is design after screen and grit chamber. This 

may be in the line-off or off-line, as shown in the 

 figure; 

 

 

primary treatment 

sedimentation tank ,settling tank,clarifier 

After grit removal in grit chamber, the wastewater containing mainly lightweight 

organic matter is settled in the primary sedimentation tank (PST). Due to 

involvement of many unknown parameters under settling of light weight, sticky, 

and non regular shaped particles, the classical laws of sedimentation as applicable 

in grit removal are not valid and this settling is called as flocculant settling. The 

primary sedimentation tank generally removes 30 to 40% of the total BOD and 50 

to 70% of suspended solids from the raw sewage. The flow through velocity of 1 

http://www.enggpedia.com/civil-engineering-encyclopedia/dictionary/environmental-engineering/338-flow-equalization-tank


cm/sec at average flow is used for design with detention period in the range of 90 

to 150 minutesPrimary sedimentation is the process by which the velocity of the 

sewage is reduced below the point at which it can transport the suspended 

matter, so that much of this settles and can be removed as sludge. Basically, the 

purpose of sedimentation is to remove the maximum amount of polluting matter, 

in the form of readily settleable solids, from the sewage as quickly and as 

economically as possible. 

 

 



 

 

 



 

 

 

 

 



 

 

 



Secondary treatment  

Secondary treatment depends on biological processes to further reduce the 

suspended and dissolved solids, which are remaining in the liquid effluent after 

primary treatment. Secondary treatment consists of biological degradation, in 

which the remaining suspended solids are decomposed by microorganisms and the 

number of pathogens is reduced. In this stage, the effluent from primary treatment 

usually undergoes biological treatment 

 

 secondary treatment (biological treatment ) include : 

1-activated sludge 

2-areated lagoon 

3-aerobic granulation 

4-membrane bio reactor 

5-constructed wet land 

6-rotating biological contactor 

7-trickling filter 

1-Activated Sludge 

The activated sludge system (aeration and sedimentation tanks) is the main 

representative of the suspended-growth aerobic system. The activated sludge is the 

most widely used method to bring about stabilization in wastewater having organic 

matter constituents. The method depends on establishing and maintaining a 

population of degrading microorganisms and providing close contact of the 

degrading microorganisms and a supply of dissolved oxygen. The microorganisms 

feed and grow upon the oxidizable material in the wastewater and form a 

suspended floc of “activated sludge” in the water. Air bubbled through the water or 

absorbed by constantly renewing the air–water interface (by agitation) replenishes 

the oxygen needed for the biological oxidation. The mixture of wastewater 

and activated sludge, known as “mixed liquor”, is then settled to separate 

the activated sludge solids from the treated (i.e. reduced BOD5) water. Part of the 



settled activated sludge is usually mechanically returned (by pump) to the aeration 

site (usually a tank or vessel). 

The solids in an activated sludge system tend to build up due to accumulation of 

inert material and the growth of microorganisms. To control the amount of solids 

during aeration, the excess solids, i.e. “excess sludge” are wasted from the system 

regularly. Typically, the influent wastewater is mixed with about 20–30% by 

volume of activated sludge and approximately the same weight of suspended 

solids, which enter the treatment system each day, must be wasted as 

excess activated sludge. 

 

 

 

 



 

2-Aerated Lagoons 

Types of Aerated Lagoons: 

Aerated lagoons are deep waste stabilization ponds in which sewage is aerated by 

mechanical aerators to stabilize the organic matter present in the sewage, rather 

than relying only on photosynthetic oxygen produced by algae. Thus aerated 

lagoons represent a system of sewage treatment that is intermediate between 

oxidation ponds and activated sludge systems. 

Depending on how the microbial mass of solids is handled in the aerated 

lagoons the same are classified as: 

(i) Facultative aerated lagoons and 

(ii) Aerobic aerated lagoons. 

(i) Facultative Aerated Lagoons: 

Facultative aerated lagoons are those in which some solids may leave with the 

effluent stream and some settle down in the lagoon since aeration power input is 

just enough for oxygenation and not for keeping all solids in suspension. As the 



lower part of such lagoons may be anoxic or anaerobic while the upper layers are 

aerobic, these are termed as facultative aerated lagoons. 

Further the facultative aerated lagoons are also known as partially mixed type 

aerated lagoons because these are operated at a low rate of aeration which is not 

adequate to keep all the solids in suspension. 

 

 

(ii) Aerobic Aerated Lagoons: 



Aerobic aerated lagoons are those which are fully aerobic from top to bottom as 

the aeration power input is sufficiently high to keep all the solids in suspension 

besides meeting the oxygenation needs of the system. No settlement of solids 

occurs in these lagoons and under equilibrium conditions the new (microbial) 

solids produced in the system equal the solids leaving the system. 

Thus in this case the solids concentration in the effluent is relatively high and some 

further treatment is generally provided after such lagoons. If the effluent is settled 

and the sludge recycled, the aerobic aerated lagoon, in fact, becomes an activated 

sludge or extended aeration type lagoon. 

A few typical characteristics of the above types of aerated lagoons are given in 

Table 15.2. 

 
Facultative type aerated lagoons have been more commonly used the world over 

because of their simplicity in operation and minimum need of machinery. They are 

often referred to simply as „aerated lagoons‟. 

Their original use came as a means of upgrading oxidation ponds overloaded due 

to industrial wastes without adding to the land requirement. Further as the aerated 

lagoons are deeper than the oxidation ponds, and as they are artificially aerated, 

less land and less detention period are required for aerated lagoons as compared to 

oxidation ponds. 

http://www.environmentalpollution.in/wp-content/uploads/2018/04/clip_image002-35.png


Flow conditions in aerated lagoons are neither ideal complete-mixing nor ideal 

plug-flow in nature.  

 

 



 

 

 



Advantages  

1-Low operational and maintenance cost. 

2- Lagoons provide effective treatment with minimal threat to the environment.  

3-Work well in clay soils where conventional subsurface on-site absorption fields will not work.  

Disadvantages 

1- Lagoons must be constructed in clay soil or be lined to prevent leakage.  

2- May overflow occasionally during extended periods of heavy rainfall. 

3-  If there are extended periods of overcast windless days, a rare occasion in Oklahoma, 

offensive odors may occur for a brief time. Lagoons usually recover rapidly if this occurs. 

4-  Can not be installed on a small lot. Takes up a relatively large space for only one use. 

5-  Lagoons are not aesthetically acceptable to some people. Some people consider lagoons 

unsightly and unsafe.  

6- As with any other open body of water, there is some potential danger. Although lagoons 

are required to be fenced, this does not always prevent access by people or pets. 

Oxidation ponds, also called lagoons or stabilization ponds, are large, shallow 

ponds designed to treat wastewater through the interaction of sunlight, bacteria, 
[...]
Most solids suspended in water possess a negative charge; they consequently repel 

each other. This repulsion prevents the particles from agglomerating, causing them 

to remain in suspension. Coagulation and flocculation occur in successive steps 

intended to overcome the forces stabilizing the suspended particles, allowing 

particle collision and growth of flocs, which then can be settled and removed (by 

sedimentation) or filtered out of the water. Coagulation-Flocculation is also a 

common process to treat industrial and domestic wastewater in order to remove 

suspended particles from the water. 

 

   

 

https://sswm.info/content/coagulation
https://sswm.info/content/coagulation-flocculation


   

 

 

 

 

 



Coagulation principles 

Coagulation destabilizes the particles’ charges. Coagulants with charges opposite 

to those of the suspended solids are added to the water to neutralize the negative 

charges on dispersed non-settable solids such as clay and organic substances. 

Once the charge is neutralized, the small-suspended particles are capable of 

sticking together. The slightly larger particles formed through this process are 

called microflocs and are still too small to be visible to the naked eye. A high-

energy, rapid-mix to properly disperse the coagulant and promote particle 

collisions is needed to achieve good coagulation and formation of the microflocs. 

Over-mixing does not affect coagulation, but insufficient mixing will leave this 

step incomplete. Proper contact time in the rapid-mix chamber is typically 1 to 3 

minutes. 

    Flocculation 

Following coagulation, flocculation, a gentle mixing stage, increases the particle 

size from submicroscopic microfloc to visible suspended particles. 

The microflocs are brought into contact with each other through the process of 

slow mixing. Collisions of the microfloc particles cause them to bond to produce 

larger, visible flocs. The floc size continues to build through additional collisions 

and interaction with inorganic polymers formed by the coagulant or with organic 

polymers added. Macroflocs are formed. High molecular weight polymers, called 

coagulant aids, may be added during this step to help bridge, bind, and strengthen 

the floc, add weight, and increase settling rate. Once the floc has reached its 

optimum size and strength, the water is ready for the separation process 

(sedimentation, floatation or filtration). Design contact times for flocculation 

range from 15 or 20 minutes to an hour or more. 

  

 

Coagulation flocculation separation 

In water treatment, coagulation and flocculation are practically always applied 

subsequently before a physical separation. The Coagulation-Flocculation process 

consists of the following steps: 

 Coagulation-flocculation: The use of chemical reagents to destabilise and 

increase the size of the particles; mixing; increasing of flog size, 

https://sswm.info/content/coagulation
https://www.sswm.info/sswm-university-course/module-2-centralised-and-decentralised-systems-water-and-sanitation-2/sedimentation-(centralised)
https://sswm.info/content/coagulation-flocculation
https://sswm.info/content/coagulation


 A physical separation of the solids from the liquid phase. This separation is 

usually achieved by sedimentation (decantation), flotation or filtration. 

  

The common reagents are: mineral and/or organic coagulants (typically iron and 

aluminium salt, organic polymers), flocculation additives (activated silica, talcum, 

activated carbon…), anionic or cationic flocculants and pH control reagents such 

as acids or bases. Certain heavy metal chelating agents can also be added during 

the coagulation step. 
 
  

Jar test 

The jar test is used to identify the most adapted mix of chemical compounds and 

concentrations for coagulation-flocculation. It is a batch test consisting of using 

several identical jars containing the same volume and concentration of feed, which 

are charged simultaneously with six different doses of a potentially effective 

coagulant. The six jars can be stirred simultaneously at known speeds. The treated 

feed samples are mixed rapidly and then slowly and then allowed to settle. These 

three stages are an approximation of the sequences based on the large-scale plants 

of rapid mix, coagulation flocculation and settling basins. At the end of the settling 

period, test samples are drawn from the jars and turbidity of supernatant liquid is 

measured. A plot of turbidity against coagulant dose gives an indication of the 

optimum dosage (i.e. the minimum amount required to give acceptable 

clarification). The criteria thus obtained from a bench jar test are the quality of 

resultant floc and the clarity of the supernatant liquid after settling. The design of 

the full-scale plant process is then done based on the bench-scale selection of 

chemicals and their concentrations. 

Unfortunately, the jar test suffers from a number of disadvantages, despite its 

widespread application. It is a batch test, which can be very time-consuming. And 

the results obtained from a series of jar tests might not correspond to the results 

obtained on a full-scale plant. 

https://sswm.info/content/ph


 

 

 

 

 

Filtration: 

If properly formed, the addition of chemicals for promoting coagulation and 

flocculation can remove both suspended and colloidal solids. After the floes are 

formed, the solution is led to a settling tank where the floes are allowed to settle. 



While most of the flocculated material is removed in the settling tank, some floe do 

not settle. These floes are removed by the filtration process, which is usually 

carried out using beds of porous media such as sand or coal. The current trend is to 

use a mixed – media filter which consists of fine garnet in the bottom layer, silica 

sand in the middle layer and coarse coal in the top layer which reduces clogging. 

 

Ultra Filtration: 

a. Selectively filters only molecules of a specified size and weight. 

b. Removes e.g. various viruses. 

c. Used for sterilization, clarification, wastewater treatment. 

d. Membrane size 1 _ – 0.01 µm. is used 

This is a dynamic filtering process with a predominance of physical (mechanical) 

phenomena in which chemical phenomena are also involved. The membranes used, 

polymeric or mineral, allow dissolved salts to pass while they reject high molecular 

weights selectively. 

The selectivity depends on the membrane structure and is defined as the cut-off of 

molecular weight, which the membrane can separate with an efficiency of 90 % 

(although this definition may not be rigorous depending on the molecular shape) 

Commercial membranes applied in ultra filtering can separate substances with a 

molecular weight between 1.000 and 10.000. Ultra filtering systems generally 

work in a pressure range between 1.5 and 7 bar With industrial discharge waters 

the fluxes of permeate generally fluctuate between 0.5 and 1 – 5 m3 / h / m2 

surface, depending on the concentration of the substances to be separated, with 

energy consumptions varying between 2 and 20 KWh per m3 of permeate. The 

single pass ultra filtering process is the simplest and most commonly used process 

for water treatment because it allows the recovery of high percentages of permeate 

(approximately 90-95 %). 

There has been a relatively recent application of this technique in the metal 

finishing sector for the recovery of degreasing baths (the first cleaning bath in 

metal-finishing processes, for pieces which are still dirty with lubricating 

substances). 

The solution to be treated is passed through the membrane at a certain speed and 

under hydrostatic pressure, obtaining a concentrated fraction of oils and grease for 

disposal, while the filtrate is recovered and reused to prepare new baths. 



 

 



 
 

 
 



24 

 

Secondary Clarifier 

Secondary clarifier are used to remove the settlable suspended solids 

created in biological treatment processes such as the activated sludge and 

trickling filter process 

 

 

 

Advanced Waste Water Treatment Methods 

  

The effluent from a typical secondary treatment plant still contains 20-40 

mg/L BOD which may be objectionable in some streams. Suspended 

solids, in addition to contributing to BOD, may settle on the stream bed 

and inhibit certain forms of aquatic life. 



24 

 

The BOD if discharged into a stream with low flow, can cause damage to 

aquatic life by reducing the dissolved oxygen content. In addition the 

secondary effluent contains significant amounts of plant nutrients and 

dissolved solids. If the waste water is of industrial origin, it may also 

contain traces of organic chemicals, heavy metals and other 

contaminants. 

Different methods are used in advanced waste treatment to satisfy any of 

the several specific goals, which include the removal of 

1- Suspended Solids 

2-BOD 

3-Plant nutrients 

4-Dissolved solids  

5-Toxic substances 

These methods may be introduced at any stage of the total treatment 

process as in the case of industrial waterways or may be used for 

complete removal of pollutants after secondary treatment. 

1-Removal of suspended solids: 

This treatment implies the removal of those materials that have been 

carried over from a secondary treatment settler. Many methods were 

proposed of which two methods were commonly used. 

 

The two methods are micro staining and chemical coagulation 

followed by settling and mixed media filtration: 

 

Micro staining: 

It is a special type of filtration process which makes use of filters oven 

from stainless steel wires with very fine pores of 60-70 microns size. This 



22 

 

filter helps to remove very fine particles. High flow rates and low back 

pressures are achieved 

Coagulation and flocculation: 

The object of coagulation is to alter these particles in such a way as to 

allow them to adhere to each other. Most colloids of interest in water 

treatment remain suspended in solution because they have a net negative 

surface charge that causes the particles to repel each other. The intended 

action of the coagulant is to neutralize that charge, allowing the particles 

to come together to form larger particles that can be more easily removed 

from the raw water. The usual coagulant is alum [AI2(S04)2‘ 18H20], 

though FeCI3, FeS04 and other coagulants, such as polyelectrolytes, can 

be used. Alum when added to water, the aluminium in this salt hydrolyses 

by reactions that consume alkalinity in the water such as: 

Al (HO)6] + 3 3HC03 — AI(OH)3(s) + 3Co2 + 6H2o 

…………………….. (1) 

The gelatinous hydroxide thus formed carries suspended material with it 

as it settles. Metal ions in coagulants also react with virus proteins and 

destroy upto 99% of the virus in water. Anhydrous ion (III) sulphate can 

also act as effective coagulant similar to aluminium sulfate. An advantage 

with iron (III) sulfate it that it works over a wide range of pH. 

To separate the dissolved and suspended particles from the water 

coagulation and flocculation processes are used. Coagulation and 

flocculation is relatively simple and cost-effective, provided that 

chemicals are available and dosage is adapted to the water composition. 

Regardless of the nature of the treated water and the overall applied 

treatment scheme, coagulation-flocculation is usually included, either as 

pre-treatment (e.g. before rapid sand filtration) or as post-treatment step 

after sedimentation (see also centralised water purification plants). 

https://sswm.info/content/coagulation
https://www.sswm.info/sswm-university-course/module-2-centralised-and-decentralised-systems-water-and-sanitation-2/rapid-sand-filtration
https://www.sswm.info/sswm-university-course/module-2-centralised-and-decentralised-systems-water-and-sanitation-2/sedimentation-(centralised)
https://www.sswm.info/water-nutrient-cycle/water-purification/hardwares/semi-centralised-drinking-water-treatments


24 

 

Most solids suspended in water possess a negative charge; they 

consequently repel each other. This repulsion prevents the particles from 

agglomerating, causing them to remain in suspension. Coagulation and 

flocculation occur in successive steps intended to overcome the forces 

stabilizing the suspended particles, allowing particle collision and growth 

of flocs, which then can be settled and removed (by sedimentation) or 

filtered out of the water. Coagulation-Flocculation is also a common 

process to treat industrial and domestic wastewater in order to remove 

suspended particles from the water. 

 

   

 

https://sswm.info/content/coagulation
https://sswm.info/content/coagulation-flocculation


24 

 

  

 

 

 

 

 

Coagulation principles 

Coagulation destabilizes the particles’ charges. Coagulants with charges 

opposite to those of the suspended solids are added to the water to 

neutralize the negative charges on dispersed non-settable solids such as 

clay and organic substances. 

Once the charge is neutralized, the small-suspended particles are capable 

of sticking together. The slightly larger particles formed through this 

https://sswm.info/content/coagulation


24 

 

process are called microflocs and are still too small to be visible to the 

naked eye. A high-energy, rapid-mix to properly disperse the coagulant 

and promote particle collisions is needed to achieve good coagulation and 

formation of the microflocs. Over-mixing does not affect coagulation, but 

insufficient mixing will leave this step incomplete. Proper contact time in 

the rapid-mix chamber is typically 1 to 3 minutes. 

    Flocculation 

Following coagulation, flocculation, a gentle mixing stage, increases the 

particle size from submicroscopic microfloc to visible suspended 

particles. 

The microflocs are brought into contact with each other through the 

process of slow mixing. Collisions of the microfloc particles cause them 

to bond to produce larger, visible flocs. The floc size continues to build 

through additional collisions and interaction with inorganic polymers 

formed by the coagulant or with organic polymers added. Macroflocs are 

formed. High molecular weight polymers, called coagulant aids, may be 

added during this step to help bridge, bind, and strengthen the floc, add 

weight, and increase settling rate. Once the floc has reached its optimum 

size and strength, the water is ready for the separation process 

(sedimentation, floatation or filtration). Design contact times for 

flocculation range from 15 or 20 minutes to an hour or more. 

  

 

Coagulation flocculation separation 

In water treatment, coagulation and flocculation are practically always 

applied subsequently before a physical separation. The Coagulation-

Flocculation process consists of the following steps: 

 Coagulation-flocculation: The use of chemical reagents to 

destabilise and increase the size of the particles; mixing; increasing 

of flog size, 

 A physical separation of the solids from the liquid phase. This 

separation is usually achieved by sedimentation (decantation), 

flotation or filtration. 

  

https://www.sswm.info/sswm-university-course/module-2-centralised-and-decentralised-systems-water-and-sanitation-2/sedimentation-(centralised)
https://sswm.info/content/coagulation-flocculation
https://sswm.info/content/coagulation-flocculation
https://sswm.info/content/coagulation


24 

 

The common reagents are: mineral and/or organic coagulants (typically 

iron and aluminium salt, organic polymers), flocculation additives 

(activated silica, talcum, activated carbon…), anionic or cationic 

flocculants and pH control reagents such as acids or bases. Certain heavy 

metal chelating agents can also be added during the coagulation step. 
 
  

Jar test 

The jar test is used to identify the most adapted mix of chemical 